
 

 

LA PLATA ARCHULETA WATER DISTRICT 

MASTER PLAN 
 

November 2009 
 

 

 

 

 

 

 

 
 
 
 
 

Prepared For: 
La Plata Archuleta Water District 

Board of Directors 
 

Prepared By: 

Harris Water Engineer, Inc. 
954 E. 2

nd
 Ave., Ste. 202 

Durango, CO  81301 
970-259-5322 

 
Funded By: 

 Water Supply Reserve Account Grant 

 



 

ii 
 
 
 

MASTER PLAN – TABLE OF CONTENTS   
MASTER PLAN – TABLE OF CONTENTS.................................................................................ii 
Executive Summary ........................................................................................................................iv 
I. Introduction and Service Area ......................................................................................................1 
[...]
e) The land for the treatment plant and water tank are owned by the U.S. Bureau of 

Reclamation (USBR) not requiring private land, 
f) The water is at the highest elevation of any Animas River option, requiring the least 

pumping, 
g) Source is near the Florida Mesa which will have a large water demand, 
h) The endangered fish species clearances have already been obtained, 
i) The least amount of environmental permitting of any Animas River source, 
j) Potential to have joint treatment plant with City of Durango even though initial 

discussions with the City indicate the City is not currently interested. 
 
The best source of water in the Pine River Basin is Vallecito Reservoir and a joint treatment 
plant with Bayfield (Alternative D).  Contributing factors include: 
 

a) Water is provided from a large reservoir, 
b) Bayfield will need to enlarge their treatment plant at about the same time the District 

needs a new plant, 
c) A joint plant saves money in both construction and operation for both entities, 



 

 

32 
 
 
 

d) The District and Bayfield can share trunk pipelines from the treatment plant to service 
areas east and west of the Town (e.g. Gem Village), 

e) The District and Bayfield can share diversion facilities from the Pine River to the 
treatment plant, whether existing diversion facilities are adequate or new facilities are 
needed, 

f) PRID water is available for use within the Pine and Piedra River basins, 
g) The water is at the highest elevation of any Pine River option, requiring the least 

pumping, 
h) The location is ideal for serving within the Pine River basin and the PRID district 

whether to the airport or Allison, 
i) Bayfield may have a small amount of treatment capacity to lease water prior to the new 

treatment plant in order for the District to begin to serve taps as soon as pipelines can be 
installed, 

j) Least environmental permitting of any Pine River source. 
 
Please see Figures Six and Seven in Appendix A. 

IV-M. ALP Water Source Description  

The District is pursuing a water treatment plant at the base of Ridge’s Basin Dam. An outlet 
works has already been constructed within the dam’s structure. The outlet structure is a steel and 
stainless steel pipe 36 inch diameter. City of Durango, Southern Ute Tribe and the Ute Mountain 
Ute Tribe paid the cost of construction for the outlet works. The District will purchase a portion 
of the outlet works for their use.  
 
Interest has been expressed in utilizing lands owned by the Bureau of Reclamation (USBR) for 
the ALP. The District has made a request to the CWCB to purchase a portion of the 
approximately 10,500 AF the Board has an option to obtain. Please see Water Source Alternative 
A- Animas-La Plata Project for further description of the purchasing option. The option is 
available until the final ALP cost allocation in 2012 to 2013.  To utilize the water, a treatment 
plant would be constructed near the base of the dam.  Water would be pumped from the 
treatment plant to a water storage tank also located on United States Bureau of Reclamation 
(USBR) lands.  “Application for Transportation and Utility Systems and Facilities on Federal 
Land” form No. 1004-0189 was completed and submitted to Reclamation for approval, in order 
for the District to construct the treatment plant, water tank, and pipelines. 
 
After the application is approved, the following layout for the facilities on USBR lands is 
recommended.  An 18 inch ductile iron pipeline will connect to the outlet works, delivering raw 
water to a treatment plant located southeast of the dam.  The treatment plant will be 
approximately 40 by 100 feet and designed to treat 0.0.86 million gallons (MG) of raw water 
each day.  A dedicated 18 inch pipeline will deliver treated water to a 1 MG storage tank. The 
storage tank will need to be built at an elevation of approximately 7,165. There are two possible 
locations on USBR land, either directly north of the treatment plant or southwest of the treatment 
plant.  An 18 inch ductile steel pipe will connect the storage tank to the distribution system.  The 
pipeline will travel across USBR land and exit on the southeast corner through Animas Air Park. 
From there, the pipeline will be constructed on Air Park Drive before heading south on CR 213. 
The pipeline will need to cross the Animas River requiring a Corp of Engineers 404 Permit.  



 

 

33 
 
 
 

After crossing the Animas River, the pipeline will travel along Lake Lane then N. Rainbow Road 
before connecting to the Central Zone at CR 219. 
 

 
 

TABLE 11 – Animas La Plata Treatment Plant Cost Estimate 

Animas La Plata Treatment Plant Cost Estimate 

Construction Item Description Size/Diameter Unit Quantity Unit Unit Cost Total Cost 
18" DIP Pressure Class 350 18 inch 34,411 l.f $52.50 $1,810,000 

Installation including finish site work   34,411 l.f $60.00 $2,060,000 

Remediation   76,468 s.y. $6.33 $480,000 

Valves, Bends, PRVs, etc…   10% %  $440,000 

Storage Tank 1000000 gallons 1000000 gallon $0.73 $730,000 

SolarBee Mixer   1 each $25,000 $25,000 

         
River Diversion, crossing the Animas 
River    1 each $50,000 $50,000 

         

Treatment Plant - Building and Site     $3,670,000 $3,670,000 

Treatment Plant - Water Treatment   0.86 MGD $990,000 $990,000 

       ======= 

Total Improvements      $10,255,000

Contingencies   25% %  $2,560,000 

Engin., Admin., Environ., Legal     10% %   $1,030,000 

        
  

Grand Total $13,845,000
  Class 4 Cost Estimate Range: -30% $9,691,500 

       +30% $17,998,500

 

IV-N. Bayfield Water Source Description  

The District is pursuing a joint water treatment plant with the Town of Bayfield. Together, water 
will be utilized from Vallecito Reservoir being delivered by PRID through the Los Pinos Ditch 
Company.  
 
Water from the Los Pinos Ditch flows into an existing settling reservoir having an estimated 
capacity of 30 AF.  Water for District uses would be leased from PRID and diverted from the 
Pine through the Los Pinos Ditch into the settling reservoir.  The water then gravity flows into 
treatment plant where it undergoes treatment before being pressurized and delivered to the 
existing four storage tanks.  The total capacity of the existing Bayfield storage is approximately 
1.5 MG, the District would share in additional tanks.  The existing treatment plant has a capacity 
of 1.3 MGD or about 1,050 gpm.  During the summer months, the maximum demand is about 1 
MGD. Bayfield is at 70 to 75% of their maximum capacity.  District would like to lease water 
from Bayfield allowing for distribution construction and service to begin as soon as monies are 
available.  District would have 0.2 MGD, or service for about 200 EUs, available until the 
existing treatment plant is enlarged.   
 



 

 

34 
 
 
 

Currently, the treatment plant has a capacity of 1.3 MGD.  The District will need 0.86 MGD to 
provide service to the District.  The existing Bayfield treatment plant should be enlarged to a 2 
MGD treatment plant. This would require a larger settling reservoir, additional treatment 
packages and additional storage tanks. Bayfield plans to serve Gem Village and surrounding 
areas.  The District proposes to share the distribution line to these service areas, since the 
District’s service area begins at these boundaries.  By sharing the line, the District has a means to 
deliver water outside of Bayfield’s service area. The shared pipeline will have a minimum 
diameter of 12 inches and constructed of polyvinyl chloride (PVC).  
 

TABLE 12 – Bayfield Treatment Plant Cost Estimate 

Bayfield Treatment Plant Cost Estimate 

Construction Item 
Description Size/Diameter Unit Quantity Unit Unit Cost Total Cost 

18" PVC C-900 DR25 18 inch 7,575 l.f $26.01 $200,000 
Installation including finish site 
work   7,575 l.f $60.00 $450,000 

Remediation   16,834 s.y. $6.33 $110,000 

Valves, Bends, PRVs, etc…   10% %  $80,000 

Storage Tank 1000000 gallons1000000 gallon $0.73 $730,000 

SolarBee Mixer   1 each $25,000 $25,000 

       ======= 

Treatment Plant - Building and 
Site     $5,310,000 $5,310,000 
Treatment Plant - Water 
Treatment   0.86 MGD $1,440,000 $1,440,000 

       ======= 

Total Improvements      $8,345,000 

Contingencies   25% %  $2,090,000 

Engin., Admin., Environ., Legal     10% %   $830,000 

          Grand Total $11,265,000 

  Class 4 Cost Estimate Range: -30% $7,885,500 

          +30% $14,644,500 

 

IV-O. Treatment Plant Facility Description and Cost Estimates 

The District’s water sources’ water quality is discussed in the Water Supply – Water Quality 
section above.  This section lists the water quality issues that will be remedied by the treatment 
technology.  Prior to final treatment plant design, the District will conduct extensive water 
quality sampling, in addition to water quality results available from other sources.  The District’s 
water treatment plants will use whatever means necessary to treat the sources to the State’s 
MCLs and SMCLs.    
 
Common water contaminants can be treated by various methods, as shown on the following 
table.  Where one method can be used to treat multiple contaminants, that method will be 
employed.     
 



 

 

35 
 
 
 

 
TABLE 13 – Common Treatment 

Treatment per Contaminants 

Contaminant Treatment Technique 

Selenium 
Activated Alumina, Coagulation/Filtration, Lime Softening, 
Reverse Osmosis, Electrodialysis 

Arsenic Iron Based, or other, Adsorption Media, Reverse Osmosis 

Mercury 
Granular Activated Carbon, Coagulation/Filtration, Lime 
Softening, Reverse Osmosis 

Fluoride 
Activated Alumina, Disti l lation, Reverse Osmosis, Anion 
Exchange 

Nitrate Reverse Osmosis, Eletrodialysis, Ion Exchange 

Iron &/or Manganese 
Aeration, Lime Softening, Coagulation, Settl ing, Filtration, 
Ion Exchange 

Calcium Hardness 
Precipitation Softening (Lime-Ash, Soda Ash), 
Coagulation/Sedimentation, Rapid Sand Filtration 

TSS Coagulation/Sedimentation, Rapid Sand Filtration 

Turbidity Ultrafi ltration 

Coliform 
Prechlorination, CoagulationSedimentation, Rapid Sand 
Filtration, Post Chlorination 

Algea Copper Sulfate 

 
Although studies have indicated elevated levels of some contaminants at some times, the Animas 
and Pine Rivers have fairly pristine water quality and require very basic treatment.  Both 
Durango and Bayfield use coagulation, filtration and disinfection.   
 
Water supplied by Ridges Basin Reservoir will have less sediment than Pine River water treated 
at the Bayfield treatment plant.  The Bayfield plant will employ additional settling for 
pretreatment and additional solids handling for filter backwash.  Otherwise, both treatment plants 
are expected to utilize coagulation/flocculation filters, microfiltration filters and disinfection.  
The District will purchase specially designed package filters and will not build the filters on site.  
The treatment buildings will be designed and sized to install treatment modules as demand 
increases.  The treatment train is relatively simple as indicated on Figure Eight in Appendix A. 
 
The treatment plants will be equipped with the following general amenities: 
 

� Office 
� Laboratory 
� Conference Room 
� Electrical/MCC Room 
� Bathroom 
� Garage/Maintenance Room 
� Storage Room 



 

 

36 
 
 
 

V. Distribution System 
The water distribution system is described in this section.  The distribution system is essentially 
the same for any of the water source alternatives, with the location of water into the distribution 
system being the only change.   

V-A. Hydraulic Modeling Criteria 

The pipe delivery system will be sized to deliver the 2060 peak day demand or the fire flow, 
which ever is greater.  The fire flow is 1,000 gpm delivered nearly everywhere within the pipe 
system.  The peak day demand needs to be in the form of gpm per EU for modeling in order to 
distribute demand around the pipe system.  The number of EU are 7,000 in 2060 using the 
County 350 g/EU/d.  Available information includes: 
 

� The average day 2060 flow is 3.75 cfs (0.24 gpm/EU).  
� The daily demand during June is an average flow of 5.55 cfs (0.35 gpm/EU). 
� American Water Works Association (AWWA) recommends a range of 1.5 to 3.5 for 

maximum day to average day.  These factors indicate the peak day would be between 
5.63 (0.36 gpm/EU) to 13.13 cfs (0.85 gpm/EU). 

� PAWSD modeling uses peak day demand of 2.36 times the average day or 0.57 gpm per 
EU. 

 
For purposes of the Master Plan, the pipe distribution system is recommended to deliver 2.5 
times the average day demand of 0.60 gpm/EU or 1,000 gpm for fire flow.  Modeling may 
indicate that the EU demand is too large for the small number of EU connected to the water 
system in the early decades and may cause water quality problems within the pipeline, in which 
case further adjustments may be necessary.    
 
RECOMMENDATION:  The pipe distribution system should be modeled using 1,000 gpm fire 
flow or the peak flow of 0.60 gpm/EU to determine delivery capacity and pipeline sizing.   
 
The peak flow of 0.60 gpm/EU for 7,000 units is 4,200 gpm.  The 2030 flow for 2,700 units 
would be 1,620 gpm.   
 
The pipe distribution system will be modeled as 8 inch pipe throughout.  The pipelines are 
located along every state and county road.  Water sources used to supply the system are 
Alternative A – Animas-La Plata Project and Alternative D – Joint Treatment Plant with 
Bayfield.  The iterations of the hydraulic model were conducted using various pipe diameters, 
tanks elevations and locations, pump locations, pressure reducing valves in order to determine 
the best combination of facilities.  The following description is a result of those iterations.   

V-B. Pipeline Routes and Lengths 

The hydraulic modeling is based on constructing nearly all of the pipelines along state and 
county roads.  Many subdivisions exist in the service area with over 200 miles of private or 
county roads.  The distribution system modeling does not include the private roads within the 
subdivisions.   
 



 

 

37 
 
 
 

Modeling indicates the looped distribution system of 8 inch pipe with 12 inch pipe in some 
locations, will provide the fire flow and the peak demand to all delivery points on the system.  
The mainlines from the storage tanks at Ridges Basin Dam and in Bayfield must be larger 
diameter to deliver the supply to the distribution system.  The line from Ridges Basin Dam to the 
Florida Mesa will be 18 inch diameter ductile iron pipe due to very high pressure at the Animas 
River crossing.  The mainline in the Bayfield area will also carry Bayfield’s supply to the Gem 
Village area.  This mainline will be 12 inch diameter. 
 
Generally, the pipeline routes were selected to follow county roads and state highways, to serve 
as many water users as possible, provide looping to the system to minimize pipeline diameter 
and maximize water freshness.  Looping is possible generally throughout the District; however, 
looping is maximized on the Florida Mesa and in the Oxford area, simply due to the layout of the 
county roads.  The county roads between Ignacio and Allison also provide looping options.  Few 
looping options exist north of Highway 160 due to the more mountainous terrain.  From a 
pipeline standpoint, either the Florida Mesa or the Oxford area should be considered for the first 
construction phases.  The density per mile is greatest in these areas and looping is maximized. 
 
A majority of the land area of the District can be served by gravity flow from the tanks located at 
Ridges Basin Dam and in Bayfield.  Multiple pressure zones, requiring individual pumps and 
storage tanks, exist north of Highway 160 and east of Bayfield along Highway 160.  Serving the 
areas that are pressurized by gravity initially provides for more economic construction (no 
pumps, tanks, etc…) allowing for more pipelines to be built in each construction phase.  Please 